
 

 

 
 

 
 
 

 
AGENDA 

 
 

Please silence all electronic devices as a courtesy to those in attendance.  Thank you. 
 

 
PUBLIC COMMENT 

This time is reserved for members of the audience to address the City Council on items of interest that are not on the Agenda and are 
within the subject matter jurisdiction of the Council.  It is recommended that speakers limit their comments to 3 minutes each and it is 
requested that no comments be made during this period on items on the Agenda.  The Council is prohibited by law from taking any 
action on matters discussed that are not on the Agenda.  Prior to addressing the Council, any handouts for Council will be provided 
to the City Clerk for distribution to the Council and appropriate staff. 
[...]
2.1.2 Site Characteristics and Current Site Conditions 

The City of Lemoore has 11 active groundwater wells with the capacities listed in Table 2.A.  

Of the City’s wells, Wells 7, 13, and 14 can currently pump into the storage reservoir at Well Site 7 
and Wells 2, 4, 5, 6, 10, and 11 can currently pump into the storage reservoir at Well Site 11.  



 

C I T Y   O F   L EMOORE  WAT E R   T R E A TMEN T   P L AN T S   PRO J E C T  
C I T Y   O F   L EMOORE ,   C A L I FO RN I A  

PUB L I C   R EV I EW  DRA F T  

I N I T I A L   S TUD Y/MI T I GA T E D  NEGA T I V E  DE C L AR A T I ON  

S E P T EMBER   2019

 

\\FRE10\Projects\LMR1901 Lemoore WTPs\PRODUCTS\PUBLIC REVIEW\Lemoore WTP Pub Rev ISMND.docx (09/23/19) 2‐2 

Table 2.A: City of Lemoore Existing Wells Capacity 

Well Number 
Design Capacity 

(gallons per minute) 

2  Emergency Backup 

4  1,850 

5  1,850 

6  1,100 

7  750 

9  9001 

10  2,200 

11  800 

12  1,150 

13  1,150 

14  1,150 
Source: Carollo (January 2019).  
1  Serves process water to Olam Tomato Processing Plant and is the 2nd emergency backup 

well to the City. 

 

2.1.2.1 Well Site 7 

The Station 7 WTP would be located at Well Site 7. As shown in Figure 2‐4, Well Site 7 currently 
consists of a 1.5 million gallon (MG) storage reservoir, a booster pump station, a sodium hypochlorite 
chemical feed system, Well 7, and a solar field. In addition, a new 1.5 MG reservoir is in the process 
of being constructed north of the existing water storage reservoir. A 12‐inch sewer line runs along 
the west side of the plant.  

2.1.2.2 Well Site 11 

The Station 11 WTP would be located at Well Site 11. As shown in Figure 2‐5, Well Site 11 consists of 
a 0.9 MG storage reservoir, a booster pump station, a sodium hypochlorite chemical feed system, 
Well 11, and a solar field. The City has plans to construct a new 0.9 MG storage reservoir on the 
south side of the existing reservoir. The existing site has a stormwater detention basin located on 
the west side of the existing storage reservoir and a 6‐inch sewer line running along the east side of 
the site. 

 



SOURCE: Google Maps Hybrid (05/2019).
I:\LMR1901\GIS\Maps\Figure 1_Regional Site Location.mxd (6/28/2019)

FIGURE 2-1

City of Lemoore Water Treatment Plants Project
Lemoore, Kings County, California

Regional Site Location

LEGEND
Project Sites

0 1250 2500
FEET

  Project Location

Well Site 7

Well Site 11



Bush StBush StBush St

Site Boundary

Area of Proposed
Treatment Systems

Well Site 7 
FEET

3000 150

FIGURE 2-2

SOURCES:  GOOGLE EARTH, 6-30-19; LSA, 2019.

FRE10\P\LMR1901 Lemoore Water Treatment Plant\PRODUCTS\Graphics\Fig_2.ai  (7/17/19)

City of Lemoore Water Treatment Plants Project
Well Site 7 LocaƟon



Site Boundary

Proposed Treatment
System Area

Well Site 11
FEET

2000 100

FIGURE 2-3

SOURCES:  GOOGLE EARTH, 6-30-19; LSA, 2019.

FRE10\P\LMR1901 Lemoore Water Treatment Plant\PRODUCTS\Graphics\Fig_3.ai  (7/17/19)

City of Lemoore Water Treatment Plants Project
Well Site 11 LocaƟon



FIGURE 1. WELL 7 SITE LAYOUT

1.5 MG RESERVOIR

BOOSTER PUMP
STATION

SODIUM
HYPOCHLORITE
CHEMICAL
SYSTEM

WELL 7

SOLAR FIELD

SITE ELECTRICAL
GEAR

WELL 7
ELECTRICAL
GEAR

FIGURE 1. WELL 7 SITE LAYOUT

1.5 MG RESERVOIR

BOOSTER PUMP
STATION

SODIUM
HYPOCHLORITE
CHEMICAL
SYSTEM

WELL 7

SOLAR FIELD

SITE ELECTRICAL
GEAR

WELL 7
ELECTRICAL
GEAR

NOT TO SCALE

FIGURE 2-4

SOURCE:  CAROLLO, JANUARY 2019.

FRE10\P\LMR1901 Lemoore Water Treatment Plant\PRODUCTS\Graphics\Fig_4.ai  (6/28/19)

City of Lemoore Water Treatment Plants Project
Well Site 7 ExisƟng CondiƟons



0.9 MG RESERVOIR

BOOSTER PUMP
STATION

SODIUM
HYPOCHLORITE
CHEMICAL
SYSTEM

WELL 11

SOLAR FIELD

WELL 11
ELECTRICAL
GEAR

0.9 MG RESERVOIR

BOOSTER PUMP
STATION

SODIUM
HYPOCHLORITE
CHEMICAL
SYSTEM

WELL 11

SOLAR FIELD

WELL 11
ELECTRICAL
GEAR

NOT TO SCALE

FIGURE 2-5

SOURCE:  CAROLLO, JANUARY 2019.

FRE10\P\LMR1901 Lemoore Water Treatment Plant\PRODUCTS\Graphics\Fig_5.ai  (6/28/19)

City of Lemoore Water Treatment Plants Project
Well Site 11 ExisƟng CondiƟons



 

C I T Y   O F   L EMOORE  WAT E R   T R E A TMEN T   P L AN T S   PRO J E C T  
C I T Y   O F   L EMOORE ,   C A L I FO RN I A  

PUB L I C   R EV I EW  DRA F T  

I N I T I A L   S TUD Y/MI T I GA T E D  NEGA T I V E  DE C L AR A T I ON  

S E P T EMBER   2019

 

\\FRE10\Projects\LMR1901 Lemoore WTPs\PRODUCTS\PUBLIC REVIEW\Lemoore WTP Pub Rev ISMND.docx (09/23/19) 2‐8 

This page left intentionally blank 



PUB L I C   R EV I EW  DRA F T  
I N I T I A L   S TUD Y/MI T I GA T E D  NEGA T I V E  DE C L AR A T I ON  
S E P T EMBER   2019  

C I T Y   O F   L EMOORE  WAT E R   T R E A TMEN T   P L AN T S   PRO J E C T

C I T Y   O F   L EMOORE ,   C A L I FO RN I A

 

\\FRE10\Projects\LMR1901 Lemoore WTPs\PRODUCTS\PUBLIC REVIEW\Lemoore WTP Pub Rev ISMND.docx (09/23/19)  2‐9 

2.2 PROPOSED PROJECT 

2.2.1 Process Description 

This section provides a basic description of the treatment processes that are proposed for both the 
Station 7 WTP and Station 11 WTP. These processes are listed below in order of their proposed 
treatment sequence.   

1. pH Reduction 

2. Ozone Injection 

3. Granular Activated Carbon (GAC) Filtration 

4. Ion Exchange Filtration 

5. pH Stabilization 

6. Disinfection 

2.2.1.1 pH Reduction 

The proposed WTPs would decrease pH at the plant influent at Station 7 to approximately 7.5 and 
Station 11 to approximately 8.0 from the current range of 8.9 – 9.2 to 7.5 to minimize the formation 
of bromate during subsequent ozonation such that the maximum contaminant level is not 
exceeded. Bromate in the presence of organics leads to the formation of disinfection byproducts, 
which are regulated as a drinking water contaminant. pH reduction would be achieved through 
dosing of 93 percent sulfuric acid.  

The acid would be stored onsite in a carbon steel tank and would be pumped into the influent 
pipeline upstream of a static mixer. 

2.2.1.2 Ozone Injection 

Ozone would be used to begin the process of breaking down naturally occurring TOC to improve the 
effectiveness of subsequent treatment steps and to reduce color and provide dissolved oxygen in 
the water. An onsite ozone generation system utilizing sidestream injection would be used. Ozone 
would be generated using 100 percent liquid oxygen, stored onsite in a cryogenic tank, and would 
be converted to gaseous oxygen with a pressure reducing station. 

2.2.1.3 GAC Filtration 

GAC filtration in combination with ozone would assist in the removal of TOC, ammonia, particulate 
iron, sulfur, and turbidity. Removal of TOC and ammonia would occur through biological 
degradation resulting from biofilm that grows on the GAC media. The remaining chemicals would be 
removed through physical separation (filtration). The Station 7 WTP system would use six pressure 
vessels and the Station 11 WTP system would use 12 pressure vessels. The pressure vessels at each 
station would be filled with a dual layer of media consisting of ADGS+ media for filtration overlain by 
GAC media and would be operated in parallel and at a constant rate in which plant flow is split 



 

C I T Y   O F   L EMOORE  WAT E R   T R E A TMEN T   P L AN T S   PRO J E C T  
C I T Y   O F   L EMOORE ,   C A L I FO RN I A  

PUB L I C   R EV I EW  DRA F T  

I N I T I A L   S TUD Y/MI T I GA T E D  NEGA T I V E  DE C L AR A T I ON  

S E P T EMBER   2019

 

\\FRE10\Projects\LMR1901 Lemoore WTPs\PRODUCTS\PUBLIC REVIEW\Lemoore WTP Pub Rev ISMND.docx (09/23/19) 2‐10 

evenly across the vessels. The pressure vessels would be backwashed based on total cumulative 
flow and filter head loss set‐points. Backwash water would be supplied by the City’s distribution 
system and backwash flow would be equalized into an equalization tank for subsequent discharge 
into the sewer system. 

2.2.1.4 Ion Exchange 

The project would include an ion exchange system with TOC‐selective anion resin to provide 
additional TOC removal. The Station 7 WTP system would use six ion exchange pressure vessels and 
the Station 11 WTP system would use 12 pressure vessels for handling maximum plant flow rates. 
The ion exchange vessels would be operated in parallel and at a constant rate similar to GAC 
filtration. The ion exchange resin would be regenerated using saline brine based on a total 
cumulative flow set‐point. Regeneration would occur via an onsite brine maker and brine transfer 
system. At Station 7, some of the non‐brine portions of the ion exchange process would be disposed 
into the sewer and brine waste would be stored onsite in an equalization tank for subsequent 
management offsite. For Station 11, brine waste would undergo an additional coagulation and 
settlement process to precipitate arsenic which also occurs naturally in the wells feeding the plant. 
Once arsenic is removed, the spent brine would be disposed of offsite. Arsenic sludge would be 
characterized, sufficiently dried, and periodically disposed of offsite. The City estimates that two 
loads of liquid brine would be off‐hauled daily (one load from each site) to the East Bay Municipal 
Utility District (EBMUD) facility and one load of dewatered solid arsenic/brine wastes would be off‐
hauled every 3 months to Waste Management Kettleman Hills Landfill. 

2.2.1.5 pH Stabilization 

pH stabilization would be performed by dosing 50 percent caustic soda solution to increase the pH 
to at least 8.5. Caustic soda would be stored at both sites in a polyethylene tank and would be 
pumped into the effluent pipeline upstream of a static mixer. All chemical storage would be within 
proper secondary containment.  

2.2.1.6 Disinfection 

The existing sodium hypochlorite chemical injection system at Site 7 and Site 11 would be utilized at 
the plant effluent by moving the dosing point from its present location to just downstream of the 
caustic soda injection point. 

2.2.2 Well Site 7 Layout and Process Considerations 

The Station 7 WTP has been designed to accommodate between 1,750 gallons per minute (gpm) 
and 3,500 gpm of flow. Water would flow to the WTP directly from the City’s groundwater wells that 
currently feed the site (Wells 7, 13, and 14) and pressure would be boosted at the WTP to provide 
adequate pressure to transfer the water through each treatment process and into the onsite storage 
reservoir.  

The Station 7 WTP would be located between Well 7 and the solar field. The size of the new WTP 
would be approximately 240 feet by 130 feet. A new 1.5 MG reservoir is currently being 
construction north of the existing reservoir. The Station 7 WTP layout is shown in Figure 2‐6.  



SOUTH WATER
STORAGE TANK

NORTH WATER STORAGE TANK
(BY OTHERS, SEE NOTE 2)

SO
U

TH
ER

N
 PAC

IFIC
 R

AILR
O

AD

MCC

HYPO
STORAGE

WELL 7

WELL 7 LAYDOWN AREA

12" SD (BY OTHERS, SEE NOTE 2)

MSB

G
EN

ER
AT

O
R

WASTE
EQ

ION EXCHANGE

GAC

TRUCK
CONTAINMENT PAD

RIGHT-OF-WAY SOUTHERN PACIFIC
RAILROAD RIGHT-OF-WAY

SPENT
BRINE

BRINE
MAKER

SULFURIC
ACID
FEED

CAUSTIC
FEED

LIQUID
OXYGEN

WATER POD

OZONE
INJECTION

8" CLASS II AB, TYP

FENCE, TYP (BY OTHERS, SEE NOTE 2)

WATER SAMPLING VAULT
(BY OTHERS, SEE NOTE 2)

0 20'1020

TOP OF PAD = 214.90'

TOP OF PAD = 214.50' TOP OF PAD = 214.90'

TOP OF PAD
= 214.70'

214.60

214.60 214.60

214.60
214.30

214.30

214.17

214.20 214.20

214.38 214.38

214.40

214.40214.40

214.20

BOLLARD TYP OF 7
C-32-0540

BOLLARDS, TYP OF 3
C-32-0540

BOLLARDS,
TYP OF 4

C-32-0540

8' CHAINLINK FENCE WITH PRIVACY
SLATS & 3 ROWS WIRE TOP, TYP
SEE DETAIL M-12

25' MANUAL SWING GATE
(BY OTHERS, SEE NOTE 1)

214.57

ASPHALT PAVEMENT, TYP

C-32-0552

7' W x 6' L x 2' THICK RIPRAP
OUTLET PROTECTION

5' CURB CUT

PAVEMENT JUNCTION, TYP

C-32-0556

EDGE OF ROAD BASE

PG&E XFRM

FEET

400 20

SOURCE:  CITY OF LEMOORE, JULY 2019.

FRE10\P\LMR1901 Lemoore Water Treatment Plant\PRODUCTS\Graphics\Fig_6.ai  (8/20/19)

FIGURE 2-6

City of Lemoore Water Treatment Plants Project
Water Treatment Plant StaƟon 7 Site Plan



 

C I T Y   O F   L EMOORE  WAT E R   T R E A TMEN T   P L AN T S   PRO J E C T  
C I T Y   O F   L EMOORE ,   C A L I FO RN I A  

PUB L I C   R EV I EW  DRA F T  

I N I T I A L   S TUD Y/MI T I GA T E D  NEGA T I V E  DE C L AR A T I ON  

S E P T EMBER   2019

 

\\FRE10\Projects\LMR1901 Lemoore WTPs\PRODUCTS\PUBLIC REVIEW\Lemoore WTP Pub Rev ISMND.docx (09/23/19) 2‐12 

This page intentionally left blank 

   

 

 



PUB L I C   R EV I EW  DRA F T  
I N I T I A L   S TUD Y/MI T I GA T E D  NEGA T I V E  DE C L AR A T I ON  
S E P T EMBER   2019  

C I T Y   O F   L EMOORE  WAT E R   T R E A TMEN T   P L AN T S   PRO J E C T

C I T Y   O F   L EMOORE ,   C A L I FO RN I A

 

\\FRE10\Projects\LMR1901 Lemoore WTPs\PRODUCTS\PUBLIC REVIEW\Lemoore WTP Pub Rev ISMND.docx (09/23/19)  2‐13 

Influent water from Wells 7, 13, and 14 would enter the treatment facility from the southeast. The 
plant influent line would connect into the existing 12‐inch line from Wells 13 and 14. The Well 7 
discharge line would also connect into the existing Wells 13/14 line. Treated water would exit the 
plant at the northeast. A new line would be constructed to connect into the portion of the Well 7 
and Well 13 and 14 lines that go to the storage reservoir. Both of these lines would be needed when 
the plant is operating at full production capacity. Provisions would be made to provide a connection 
between these two lines and the new storage reservoir.  

The Station 7 WTP site would locate chemical tanks on the east side, close to the access road. 
Chemical delivery trucks would park and offload next to the chemical tanks. Parking would be 
provided along the drive areas adjacent to the pressure vessel area and north of the WTP in the 
paved area. 

The sulfuric acid and caustic soda tanks would be enclosed on three sides with a specially‐coated 
concrete masonry unit (CMU) wall and the fourth side with chain link fencing that includes privacy 
slats and three‐strand barb wire. Eight‐foot‐tall fencing with privacy slats and three‐strand barb wire 
would also be added around the complete perimeter of the Well 7 Site to provide site security.   

2.2.3 Well Site 11 Layout and Process Considerations 

The Station 11 WTP has been designed to accommodate between 3,500 gpm and 7,000 gpm. Water 
would flow to the WTP directly from the City’s groundwater wells that currently feed the site (Wells 
2, 4, 5, 6, 10, and 11) and pressure would be boosted at the WTP to provide adequate pressure to 
transfer the water through each treatment process and into the onsite storage reservoir. 

The Station 11 WTP would be located south of the Well 11 Water Storage Reservoir. Space is 
reserved for a potential second water storage reservoir immediately south of the existing Water 
Storage Reservoir. The size of the new WTP would be approximately 120 feet by 280 feet. The 
Station 11 WTP layout is shown in Figure 2‐7.  

Influent water from Wells 2, 4, 5, and 6 would enter the treatment facility from the north wellfield in 
an 18‐inch line west of the WTP site. Flow into the WTP would connect into the existing 18‐inch 
north wellfield line and run south of the existing solar field to the new treatment facility. A new line 
would be needed to bring water from the Well 11 transmission line and tie‐in to the new plant 
influent line. This line should be designed for Well 11 capacity plus approximately 2,000 gpm of 
future flow from a future well. A new line would be needed to connect Well 11 into the new plant 
influent line. 

The City indicated the design of a new north wellfield line is in process with plans for construction in 
the near future. This new line is being designed to accommodate 3,000 gpm from the north wellfield 
and 1,200 gpm from Well 11. The new line would also be extended to the south side of the solar 
field with connections provided for a Well 11 tie‐in and a tie‐in to the new plant influent line. This 
analysis assumes this new north wellfield line would not be completed before the Station 11 WTP. 